EKM8320CR

NO.| DESCRIPTION NO|  DESCRIPTION

1 handle 38 Motor gear

2 SCREW ST4X16 39 SCREW ST4X20
3 Battery pack holder right 40 Motor bracket

4 Switch 41 SCREW M4X10
5 Spring 42 WASHER ¢ 14x ¢ 41x0.5
6 Safety locking button 43 Gear ring

7 Spring 44 Planetary gear 1
8 Switch trigger 45 First planetary Bracket
9 Connection foot 46 Planetary gear 2
10 Battery pack holder left 47 Second planetary Bracket
11 Motor PCB 48 WASHER ¢ 18
13 Cord clamp 49 | Shaft sleeve

14 Limit sleeve 50 Gear cover

15 Upper aluminum tube 52 Protective shield
16 Auxiliary handle 53 Nut M6

17 Spring 54 Right gear box
18 Button 55 Bolt M6X25

19 Locking sleeve 1 56 Bolt M5X16

20 Spring wire 57 Output shaft

21 Rivets 58 bearing 62007
22 Positioning sleeve 59 Circlip ¢ 10

23 Terminal B 60 Small gear

24 Pressure plate 61 Circlip 46

25 SCREW ST3X12 62 Big gear

26 | Terminal B Positioning block 63 Thrust bearing
27 Terminal B seat 64 Shaft sleeve

28 Locking sleeve 2 65 Wool felt

29 SCREW M2.5X12 66 Right gear box
30 Terminal A seat 67 Nut M5

31 Terminal A Positioning block 68 B Blade assembly
32 Terminal A 69 R pin

33 | Connecting wire 1 70 |  blade shaft Pin
34 Connecting wire 2 71 blade shaft

35 Lower aluminum tube 72 Circlip ¢ 20

36 | housing 73| Semi-circular key
37 Motor 74 |  ABlade assembly
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